
 

Effect of Biofiltration on DBP Formation at Full-Scale and Pilot-Scale 

 

 

 

by 

 

 

Mehrnaz Mirzaei Barzi 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2008 

 

 

©Mehrnaz Mirzaei  2008 

 



 

 ii 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 

including any required final revisions, as accepted by my examiners. 

 

I understand that my thesis may be made electronically available to the public. 

 

 

 

Signature  

 

 

 

 

 

 

 

 

 



 

 iii 

Abstract 
[...]
described above for real samples. The extracts were injected into the GC/ECD and used to 

prepare calibration curves for the trihalomethanes. Calibration curves and R2 (correlation 

coefficient) are shown in Appendix B. 

The MDL of the THM analytical method used in these experiments was calculated according 

to section 1030C in Standard Methods (APHA-AWWA-WEF, 1999). A THM solution of 10 

μg/L concentration was prepared and THM preparation method was carried out on seven 20 

mL replicates. Subsequently, the MDLs for the four trihalomethane species we determined 



 

 27

by multiplying standard deviation of each compound by 3.14, which is t value of  7-1=6 

degrees of freedom and 99% confidence level. 

3.2.3 HAA Sample Preparation 

HAA samples, along with method (lab) and travel blanks were prepared and analyzed 

according to method 6251B in Standard Method (APHA-AWWA-WEF, 1999) after some 

minor method modification. The principle was based on liquid–liquid extraction of the HAAs 

with MtBE at an acidic pH followed by diazomethane derivatization and GC/ECD analysis. 

100 μL of Na2S2O3 as quenching agent and 6 grams of oven dried Na2SO4 were added to 20 

mL of water sample in a 40 mL vial. Concentrated sulfuric acid was added to the vial to 

maximize the extraction. 2,3-DBPA and 2,3,5,6-TFBA were added to the 40mL vial as 

surrogate additives and also 5 mL of MtBE as extraction solvent containing internal standard 

1,2-DBP was added. The vial was placed on the shaker to be shaken seven minutes and then 

allowed to stand for 15 minutes at room temperature for phase separation. At this point, the 

organic phase was transferred to a test tube carefully without mixing with aqueous phase and 

the test tube was put in freezer for seven minutes. 

Diazomethane (CH2N2) solution, which was generated as the derivatization reagent, was 

added to the cooled test tubes containing organic phase and they were left at 4ºC for 15 

minutes and then another 15 minutes at room temperature. Extracts were washed with 

saturated sodium bicarbonate (NaHCO3) and the organic phase was separated and transferred 

to a GC vial containing oven baked Na2SO4 to be analyzed by GC/ECD for HAAs. 

Diazomethane, which is toxic carcinogenic and an explosion hazard (Aldrich-Sigma, 2007), 

was used in the HAA extraction method to methylate extracted organic acids and produce 



 

 28

methyl ester derivatives that can be separated chromatographically. Diazomethane was 

generated by means of MNNG (Figure 3.1) apparatus which is setup in an ice-filled beaker 

under the fume hood. Diazald was added to the inner tube of the generator while MtBE was 

added to the outer tube.  It had to be ensured that the glass joints of the inner and outer tubes 

were sealed for maximum diazomethane generation and recovery. After the set up cooled on 

the ice bath for 10 minutes, 600 μL of 20 % NaOH was added dropwise to the inner tube 

using a gas tight syringe. Diazomethane gas was formed in 30-45 minutes, escaped from the 

inside tube hole and was collected in MtBE in the outside tube. It changed the MtBE color to 

yellow. The resulting CH2N2 in MtBE was transferred to a 4 mL vial using a flamed Pasteur 

pipette and stored in an explosion-free fridge. 

                                                              

           Figure 3.1 MNNG diazomethane generation apparatus (Sigma-Aldrich online catalogue) 

 



 

 29

The gas chromatograph which used was a HP 5890 Series II with 30m х 025 mm х 0.25 μm 

film DB 1701 capillary column with relation gap and temperature programmable oven. The 

injector and detector temperatures were 200 ºC and 300 ºC, respectively. 

A 20 μg/mL mixed HAAs stock solution was prepared from 1000 μg/mL individual HAA 

standards. Calibration standards were prepared using three replicates at each concentration 

level and for a concentration range of 0.5 to 90 μg/L by injecting appropriate amounts of 

stock solution directly into 20 mL of water. Extraction/esterification procedure was 

performed the same as what was carried out for real samples, and standards were analyzed 

under the same conditions as samples. Calibration curves which were obtained can be seen in 

Appendix B. 

The MDL of the HAA method was determined according to the Section 1030C in Standard 

Methods (APHA-AWWA-WEF, 1999). An HAAs solution of 10 μg/L was prepared and 

divided evenly into seven 20 mL portions in 40 mL vials. All replicates went through liquid-

liquid extraction and GC analysis, and standard deviations of the measurements were 

calculated for each of the 6 target HAA compounds (including monochloroacetic acid, 

monobromoacetic acid, dichloroacetic acid, bromochloroacetic acid, trichloroacetic acid, 

dibromoacetic acid). Other HAAs were not included in this research because they either were 

not regulated or had not been detected by this method. Subsequently, an MDL for each of the 

6 mentioned HAA compounds was calculated by multiplying the standard deviation of the 

associated compound results by 3.14, which is t value for 7-1=6 degrees of freedom at a 99% 

of confidence level (Appendix B). 



 

 30

3.2.4 Nitrosamines Sample Preparation 

Nitrosamines sample preparation method was carried out according to Taguchi et al. (1994). 

Sample was collected in 500 mL bottles and approximately 300 μg of solid ascorbic acid was 

added if a free residual was present in the samples. 20 μL of d6-NDMA was added as an 

internal standard to the sample to achieve to 25 ng/L concentration. Also, 200 mg of 

Ambersorb XEN-572 was added to the sample. The sample was filtered under vacuum 

through filter paper Whatman No.4 and nitrosamine-sorbed Ambersorb XEN-572 was 

collected on the filter paper. Filter paper was placed in an aluminum dish after one minute, 

and the Ambersorb XEN-572 was allowed to be dried in the air (under fume hood) for 30-60 

minutes until the Ambersorb beads were no longer clumped together. Then, the Ambersorb 

beads were transferred to a 400 μL flat bottom GC vial insert, and 350 μL of pure 

dichloromethane was added to the vial insert using a 1 mL syringe. The vial insert was 

placed in a GC vial to be analyzed by GC/MS for nine nitrosamines (NDMA, NDEA, 

NDBA, NPRO, NPIP, NMOR, NPYR, NMEA, and d6-NDMA). 

A Varian 4000 GC/MS with CP 8400 autosampler equipped with VF-5 mass spectrometer, 

30m х 0.25 mm х 0.25 μm DB1 710 column, temperature programmable oven, with filament 

delay of 2.5 min and elect ionization (EI) of 70ev was used for nitrosamines analysis. 

Calibration standards were prepared from a 100 µg/L mixed working solution (which had 

been made from individual 1000 mg/L stocks) at seven levels from 1 to 100 ng/L. Standard 

samples went through the same preparation procedure as real samples and were analyzed by 

means of GC/MS for use in the calibration curves which can be seen in Appendix B. 



 

 31

The MDL of the nitrosamines method was determined according to Section 1030C in 

Standard Methods (APHA-AWWA-WEF, 1999). Seven replicate samples from a 10 ng/L 

standard were processed using the above method and analyzed by GC/MS for nine 

nitrosamines. The standard deviation of each compound was calculated and multiplied by a 

factor of 3.14 (t-value of 6 degrees for freedom and 99% confidence interval) to result in the 

MDLs of the compounds which are given in Appendix B. These MDLs were accepted in this 

method because they were less than experimental results of this research and less than 

Ontario Drinking Water IMAC 9 ng/L. 

3.2.5 UV Absorbance Analytical Methods   

The UV absorption of UV-absorbing constituents in a sample, which was in proportion to 

their concentration, is measured at 254 nm. Ultraviolet absorbance measurements were 

carried out according to method 65910B in Standard Methods (APHA-AWWA-WEF, 1999).  

The sample was filtered to remove particulate interferences. Sample absorbance was 

measured with a spectrophotometer (Hach DR 2010) that was first adjusted to read zero 

absorbance with the organic-free water (blank) and 2 to 3 mL of sample was transferred to 

the 1-cm cell so that its UV absorbance could be measured at 254 nm. 

3.2.6 Quality Assurance /Quality Control Measures 

Quality Control and Quality Assurance measures were included in this research to monitor 

and maintain method performance. Samples were taken for chlorine demand and DBPs 

experiments in chlorine demand free bottles. Also samples were taken in duplicate to monitor 

analytical precision.  



 

 32

Lab and travel blanks were prepared and analyzed along with each set of samples to check 

and eliminate any contamination of analyte of interest in solvents and reagent water. 

Standards were processed with each set of samples and used for control charts (Appendix II) 

to check the consistency of the preparation method and the stability of GC performance. 

The area of the peak of the internal standard, which was added to the samples, was used to 

correct for any deviation in sample extraction efficiency and check GC performance. Also, as 

explained in the previous sections, calibration curves were generated and the MDL was 

determined for each method as another quality control element.  

3.3 Mannheim Water Treatment Plant 

The Mannheim Water Treatment Plant is located in Kitchener, Ontario and provides treated 

drinking water for the cities of Kitchener and Waterloo. Its source water is from the Grand 

River, which receives agricultural runoff and is also affected by an upstream wastewater 

treatment plant. It has a bromide (Br-) concentration of 50μg/L (Peldszus et al., 2004) and a 

relatively high organic content (TOC or DOC) (6mg/L; Emelko et al., 2006). 

3.3.1 Full Scale-Filter Configuration and Media Specification 

Raw water from the Grand River is first stored in a reservoir of about 38 million gallons 

before entering the water treatment plant. In the water treatment facility, water enters two 

identical treatment trains which consist of coagulation, flocculation and sedimentation 

processes followed by ozonation, biological conventional filtration (two filters in each train). 

Disinfection is the last process at the Mannheim Water Treatment Plant and chlorination is 



 

 33

followed by ammonia addition to enable chloramination for distribution system disinfection. 

Figure 3.2 is a schematic of the treatment processes at the Mannheim Water Treatment Plant. 

 

 

Figure 3.2 Schematic of processes at the Mannheim Water Treatment Plant 

       

Filter #1 (F1) and filter #2 (F2) were dual media filters consisting of 137 cm GAC over 30 

cm sand during this project. Filter #3 (F3) and Filter #4 (F4) used to be dual media filters of 

122 cm anthracite over 30 cm sand (Emelko et al., 2006) but they were changed to new GAC 

and anthracite media, respectively, similar to the GAC and anthracite in the pilot filters at the 

beginning of this project (on  Mar 2/07 and Apr 28/07). All biological full-scale filters ran in 

conventional mode with a loading rate of 530 to 780 L/s (7 to 10 m/h) during this project, the 

actual values depending on the demands exerted on the upstream (determined and controlled 

by plant staff). 

Raw 

Water  

Reser

-voir 

Coagulation  Flocculation Sedimentation Ozone  

Filter 2 

Treatment train 2 

Filter 3 

Filter 4 

Treatment train 1 

Cl2

Coagulation  Flocculation Sedimentation Ozone  Reservoir 

NH2Cl 

NH4Cl 

Filter 1 



 

 34

3.3.2 Pilot-Scale Filter Description and Media Specification 

Pilot-scale filters (Figure 3.3) were designed to be operated at the Mannheim Water 

Treatment Plant to study optimum filter configurations by comparing new media with 

different specifications with the existing conventional filters. Figure 3.4 is a schematic 

showing the pilot filter position and that it received  post-ozonated water from the full-scale 

treatment train on side two of the plant so that there were similar water conditions for both 

the full-scale and pilot-scale filter influents. Pilot filter specifications are summarized in  

Table 3.1 (Wojcicka , 2007). 

 

 

                     

 

           Figure 3.3 Pilot-Scale Filters at the Mannheim Water Treatment Plant 

P1 P2 P3 P4



 

 35

        

  

Figure 3.4 Schematic showing the position of pilot filters at the Mannheim Water 

Treatment Plant 

           

Table 3.1 Pilot Filter Media Specifications (Wojcicka, 2007) 

Filter Media type U.C. (if available) Effective size Depth 

P1 GAC 

Sand 

N/A 0.45-0.65 mm 

0.45-0.65 mm 

1300 mm 

300 mm 

P2 GAC 

Sand 

1.4 max 

1.5 

1.3-1.5 mm 

0.67 mm 

1300 mm 

300 mm 

P3 Anthracite 

Sand 

1.6 

1.5 

1.3 mm 

0.67 mm 

1300 mm 

300 mm 

P4 Anthracite 

Sand 

1.3 

1.5 

1.3 mm 

0.67 mm 

1300 mm 

300 mm 

Raw water  

Storage 

Existing 

pretreatment  
Ozonation Full-scale filters Disinfection

Ozonated water

Pilot filters Clearwell 

Full scale treatment train 2 



 

 36

3.4 Filter Sampling Procedures and Experimental Plans 

3.4.1 General Filter Sampling Procedure from Mannheim Water Treatment Plant 

Filter sampling plans were prepared in three stages. The first sampling phase, or preliminary 

phase, included samples from two influents and the full-scale and pilot-scale filters. It was 

just used to estimate the expected DBP range in chlorinated or chloraminated filter effluents 

and as background information. It was performed from May to June 2007 during which time 

the pilot filters ran at about 7 L/m. The data that were collected during this phase are not 

included in this thesis since they did not contribute to the overall study of flow and media 

effects on DBP formation. 

The second stage of sampling was accomplished in July 2007. Samples were taken from the 

pilot filters along with their influent (ozonation effluent on side 2 of the treatment plant) 

when pilot filters had been acclimated. This was following approximately 4 months of 

operation during which time it was expected that biofilm had become established on the filter 

media. 

In the last stage of sampling in August 2007, samples were taken every week from influents 

and full-sale and pilot-scale filter effluents to compare performance of pilot-scale and full-

scale filters when they were operated at same loading rate. 

Samples for chlorine demand and DBPs measurements were taken in 650 mL chlorine 

demand free bottles and were headspace free. Bottles were made chlorine demand free by 

filling them with deionized water and adding 1 mL of NaOCl 6%, and then they were left for 



 

 37

3 hours and rinsed with deionized water. Sampling bottles also were rinsed with the sample 

water before filling with filter influent and effluent samples. 

All samples were transferred to the lab in a cooler, where they went through chlorine 

demand, trihalomathane, haloacetic acids, and nitrosamines analyses. 

3.4.2 Pilot-Scale Filter Flow Rate Experiments  

To assess impact of the flow rate in the performance of different filter media in regard to 

DBP formation, pilot filters were operated at flow rates from 1 L/m to 13 L/m randomly. 

Flow rate changes in the pilot filters are summarized in Table 3.2. 

Table 3.2 Pilot Filter Flow Rates (L/m) During Flow Rate Experiments 

      Sampling Date 

Filter 

Jul 19 Jul 13 Jul 16 Jul 3 Jul 9 Jul 23 

P1  10.2 8.6 5 1  

P2 8.5 8 7.7 5 1  

P3  11.2 9 5 1  

P4  12.8 7.5 4.3  2 

 

Monitoring of flow rate and head loss variation at the pilot filters using data collected by the 

pilot control panel helped to estimate the required frequency of filter backwashing at each 

different flow rate. Analyzing head loss data and flow rate profiles indicated that filters had 

shorter runs and head loss was built sooner when they were run at higher flow rates. The 

filters were backwashed when the head loss started to build. Their backwash frequency was 